



## CARB Secondary Method Test Report

**Client 3-558**

**Report# 22-SM-059**

Parfino Plywood Factory  
Parfino, Novgorod Regin, Russia

**Purpose:** ULEF Renewal  
**Methodology:** Section 93120.9 (a) (2) from Title 17,  
California Code of Regulations

### Product Information

<b>Description:</b>	HWPW-VC FSF – Phenol Formaldehyde glue – Primere 14J	<b>Sampling by:</b>	Sampled by client (Report Attached)
<b>Surface Treatment:</b>	Sanded	<b>Packaging:</b>	Wrapped in Plastic
<b>Thickness:</b>	12 mm	<b>PFS TECO Specimen Code:</b>	Unspecified
<b>Sample size (received):</b>	300 mm x 300 mm	<b>Batch/Lot Number:</b>	Unspecified
<b>Number of specimens:</b>	9	<b>Date manufactured:</b>	23 May 2022
		<b>Date sampled:</b>	25 May 2022

### Summary of Results


Small Chamber Test #	Formaldehyde Emission		Average Emission
	Calculated	Final Reported	
22-SC-312	0.007 ppm	0.01 ppm	<b>0.01 ppm</b>
22-SC-313	0.007 ppm	0.01 ppm	
22-SC-314	0.006 ppm	0.01 ppm	

### Evaluation


**Criteria:** CARB Phase 2 emission limit = 0.05 ppm

**Decision:** **Passed**

**Prepared by:**

  
Conner O'Brion  
Formaldehyde Lab Technician  
12 July 2022

**Authorized by:**

  
Zhaozhen Bao, Ph. D.  
Senior Scientist  
12 July 2022